



STATE OF TENNESSEE  
DEPARTMENT OF INTELLECTUAL AND DEVELOPMENTAL DISABILITIES,  
WEST TENNESSEE

**REQUEST FOR PROPOSALS # 34401-00520  
AMENDMENT # 5  
FOR PHARMACY SERVICES**

**DATE: July 29, 2015**

**RFP # 34401-00520 IS AMENDED AS FOLLOWS:**

1. This RFP Schedule of Events updates and confirms scheduled RFP dates. Any event, time, or date containing revised or new text is highlighted.

EVENT	TIME (central time zone)	DATE
1. RFP Issued		May 28, 2015
2. Disability Accommodation Request Deadline	2:00 p.m.	June 4, 2015
3. Notice of Intent to Respond Deadline	2:00 p.m.	June 8, 2015
4. Written "Questions & Comments" Deadline	2:00 p.m.	June 22, 2015
5. State Response to Written "Questions & Comments"		July 29, 2015
6. Response Deadline	2:00 p.m.	August 18, 2015
7. State Completion of Technical Response Evaluations		September 1, 2015
8. State Opening & Scoring of Cost Proposals	2:00 p.m.	September 2, 2015
9. Negotiations (Optional)	4:30 p.m.	September 3-4, 2015
10. State Notice of Intent to Award Released <u>and</u> RFP Files Opened for Public Inspection	2:00 p.m.	September 9, 2015
11. End of Open File Period		September 16, 2015
12. State sends contract to Contractor for signature		September 17, 2015
13. Contractor Signature Deadline	2:00 p.m.	September 25, 2015
14. Contract Start Date		December 1, 2015

2. State responses to questions and comments in the table below amend and clarify this RFP.

Any restatement of RFP text in the Question/Comment column shall NOT be construed as a change in the actual wording of the RFP document.

QUESTION/COMMENT	STATE RESPONSE
<p>1 In regard to pricing, who will be the primary payor, Medicare or the State? Per the RFP: "The Contractor shall process all claims for services through the applicable Medicare Part D program, and invoice the remaining claims to the Tennessee Department of Intellectual and Developmental Disabilities bill TN gov at National Average Drug Acquisition Cost (NADAC)plus a dispense fee".</p> <p>If reading this correctly it seems that Medicare Part D would be the primary payor and TN gov would be the secondary payor. In these instances, our experience has been that the secondary payor pays whatever the OOP expense would be for the patient, a % of the drug billed amount based on where the individual is in their coverage gap.</p>	<p>Medicare Part D is the primary payor.</p>
<p>If this is correct, billing TN at NADAC would prove difficult, since the drug (and rate) would have been already billed to the primary payor (Medicare).</p> <p>Any clarification would be most helpful.</p>	<p>All references to NADAC are deleted from the RFP. Refer to Section 3 of this Amendment to RFP 34401-00520 below.</p>
<p>2 Would it be possible to obtain a list of current medications, including utilization, for sites listed in solicitation # 00521 and 00520?</p>	<p>Yes, refer to RFP 34401-00520 Amendment 5 Attachment 1.</p>
<p>3 Who is the current contracted pharmacy provider, and could we obtain a copy of their proposal?</p>	<p>Turenne PharMedCo</p> <p>The current contract was procured non-competitively for a 1 year period. A proposal for the current contract is non-applicable.</p>
<p>4 Since answers to questions will not be posted until June 22, would the State consider extending the proposal deadline — to allow time to edit the proposals as necessary based on the State's response?</p>	<p>RFP Amendments 1, 2, 3, and 4 revised the schedule of events.</p>
<p>5 Can you please clarify section B.17 pertaining to the request for references for 3 completed projects? Also, can those requests be from the same people we obtain the other references from (2 larger accounts serviced by us)?</p>	<p>References for completed projects is considered to be for past work whereas services under a specific contract/agreement is final.</p> <p>Yes.</p>
<p>6 Does the pharmacy need to be a Long Term Care Pharmacy?</p>	<p>Yes.</p>
<p>7 Is AWP based pricing for Non-Medicare drugs acceptable?</p>	<p>Yes.</p>
<p>8 Expected volume of scripts per month?</p>	<p>480</p>

QUESTION/COMMENT	STATE RESPONSE
9 Can we submit the reference's contact information in the event the reference does not complete the Reference Questionnaire?	No.
10 In the event Vendor cannot provide the following under sections A.9, A.12, A.13, A.15, A.16, A.19 will our proposal still be considered for review?	Any proposal that cannot comply with all requirements of RFP which includes the <i>pro-forma</i> contract will be deemed non-responsive.
11 Provision of medications in unit dose packaging- Does this mean a single medication in single pack or is multiple medications in a pack an option?	Single daily doses are packaged individually in a single blister pack (30-31 day supply).
12 Can you get a copy of the current contract for the services which are being requested – including any pricing?	Yes, a copy of the existing contract will be emailed to all parties that submitted a notice of intent to propose in response to this RFP.
13 Can “scheduled meds” (Scope A.4) be defined as <u>all</u> maintenance meds (controlled and non-controlled) <u>other than</u> OTCs and vaccinations?	Yes.
14 Is there a potential request for intravenous medications where an IV pump, sets, etc., would be requested?	No.
15 Is a “30 day supply” (ScopeA.4d) firm, or may weekly or 14 day cyclic unit dose fills be considered to prevent waste? (Billing would still be 30 days post-consumption.)	A 30-31 day supply is firm.
16 Other than new orders, may OTC supplies be replenished on a standard basis, i.e., every Wednesday?	Yes.
17 Other than doctor offices and ER environments, will medication orders be faxed from each home or a particular home? (This will dictate number and placement of fax machines.)	The medication orders are faxed from each home.
18 Are there an expected number of routine deliveries per day? (Does not include stat deliveries)	Yes.
19 Please define medication storage system. (Is this an afterhours medication system (machine), or medication carts, etc?)  How are the medication presently stored?	No after hour medication system is required.  We currently have a large lockable storage cassette that sits in the locked medication room on the counter. It has large pull out drawers that the cards fit in for each individual and a narcotics

QUESTION/COMMENT	STATE RESPONSE
Are medication carts required?	<p>drawer – provided by the current contractor.</p> <p>All externals and bulk liquids medications are stored in cabinets in the locked medication room.</p> <p>Medication carts are not required.</p>
20 All medications not covered under the Med-D will be billed to TDIDD 30 days in arrears, post-consumption. Is it correct that on this 30 day post consumption date, billing will use Medicaid's NADAC pricing for the drug cost component? If so, please define NADAC pricing.	<p>All references to NADAC are deleted from the RFP.</p> <p>Refer to Section 3 of this Amendment to RFP 34401-00520 below.</p>
21 Will an after-hours (ER box) supply of medications be required at each address?	Yes.
22 Liquidated damages section (Attachment 2) is vague. Will a performance guarantee with standards/performance measures be provided with the resulting liquidated damages expected?	No.
23 How do AWP and NADAC pricing compare since these are used interchangeably in the RFP text? How are pharmacy surveys used to figure NADAC pricing? Is NADAC pricing comparable to prime vendor pricing?	<p>All references to NADAC are deleted from the RFP.</p> <p>Refer to Section 3 of this Amendment to RFP 34401-00520 below.</p>
24 Who presently services the workload defined in this contract?	Turenne PharMed Co.
25 What is the present dispensing fee/prescription for the contract?	\$3.00
26 What is the present # prescriptions/patient average or monthly prescription counts?	Each individual averages between 5-10 individual prescriptions per month. We currently have 48 individuals
27 Is there a resident (visiting) physician or are patients taken out for majority of appointments?	We have a Medical Director and Nurse Practitioner who provide the majority of care. Individuals go out for individual specific medical consults
28 Incontinent supplies are now contracted to particular vendors for TennCare as well as CMS contracts. Is it reasonable to assume that this contract will not encompass incontinent or other supplies contracted elsewhere (diapers, diabetic strips, etc.)?	Yes.
29 Who presently administers flu shots for these patients?	Nurses (both state and contract) that work in the homes.
30 Please clarify what information is required in the quarterly progress report (D.13)	The pharmacy needs to do quarterly consultant medication regimen review of all medications, lab

QUESTION/COMMENT	STATE RESPONSE
	work, medication rooms and med pass observations. They need to include a note to the attending Primary Care Physician (PCP) with recommendations regarding any concerns that the PCP would need to address regarding lab work, correct dosing, etc.
31 Will there be any Med B items requested?	No.
32 Do you have examples of “ad hoc” reports? (A.15.)	No.
33 Both RFPs had that NADAC / AWP discrepancy under Section C. PAYMENT TERMS AND CONDITIONS so they will both need to be edited.	All references to NADAC is deleted from the RFP. Refer to Section 3 of this Amendment to RFP 34401-00520 below.
34 What was the last dispensing fee (scheduled drugs/over the counter/ PPG Solution/flu vaccine)?	\$3.00 dispensing fee for scheduled drugs; \$3.00 dispensing fee for over-the-counter medications; and 0.00 for PPG Solution/flu vaccine
35 Is the RFP asking for 12 fax machines and 12 medication storage cart?	Yes, these are currently supplied by the current pharmacy.
36 In regards to the RFP, which key people need to be addressed? Pharmacist (Consultant) Pharmacy Technician, Nurse (consulting with the facilities) OR all pharmacy personnel required to fill and deliver the goods/services on a daily basis?	Refer to RFP Section 1.4 RFP Communications

**3. Delete RFP Section 1.4.2.1. in its entirety and insert the following in its place (any sentence or paragraph containing revised or new text is highlighted):**

1.4.2.1. Prospective Respondents must direct communications concerning this RFP to the following person designated as the Solicitation Coordinator:

**Nancy Ternes**  
Sourcing Account Specialist  
Central Procurement Office  
Department of General Services  
WRS TN Tower - 3rd Floor  
312 Rosa L. Parks Avenue  
Nashville, Tennessee 37243  
(o) 615-253-4008  
Nancy.M.Ternes@tn.gov

**4. Delete RFP Section 3.2.4. in its entirety and insert the following in its place (any sentence or paragraph containing revised or new text is highlighted):**

3.2.4. A Respondent must ensure that the State receives a response no later than the Response Deadline time and date detailed in the RFP Section 2, Schedule of Events at the following address:

**Nancy Ternes**  
 Sourcing Account Specialist  
 Central Procurement Office  
 Department of General Services  
 WRS TN Tower - 3rd Floor  
 312 Rosa L. Parks Avenue  
 Nashville, Tennessee 37243  
 (o) 615-253-4008  
 Nancy.M.Ternes@tn.gov

**5. Delete RFP Attachment 6.6., Pro-forma Contract Section A.3. in its entirety and insert the following in its place (any sentence or paragraph containing revised or new text is highlighted):**

A.3. The addresses of delivery sites and maximum number or individuals served under this Contract are:

<b>ICF/IID Community Group Homes</b>			
<b>No.</b>	<b>County</b>	<b>Street Address</b>	<b>Maximum Occupancy</b>
1	Shelby	5982 Polk Street, Arlington, TN 38002	4
2	Fayette	95 Oak Hollow Cove, Arlington, TN 38002	4
3	Fayette	230 Oak Hill Lane, Arlington, TN 38002	4
4	Shelby	10926 Lubov Road, Arlington, TN 38002	4
5	Shelby	7405 Osborntown Road, Arlington, TN 38002	4
6	Shelby	2960 Schaeffer Drive, Eads, TN 38028	4
7	Shelby	11444 Arlington Woods Cove, Arlington, TN 38002	4
8	Shelby	11456 Arlington Woods Cove, Arlington, TN 38002	4
9	Shelby	11455 Arlington Woods Cove, Arlington, TN 38002	4
10	Shelby	11443 Arlington Woods Cove, Arlington, TN 38002	4
11	Shelby	11003 Highway 70, Arlington, TN 38002	4
12	Shelby	11005 Highway 70 Arlington, TN 38002	4
<b>Total Maximum Individuals Served</b>			<b>48</b>

**6. Delete RFP Attachment 6.6., Pro-forma Contract Section C.3. in its entirety and insert the following in its place (any sentence or paragraph containing revised or new text is highlighted):**

C.3. Payment Methodology. The Contractor shall be compensated based on the payment methodology for goods or services authorized by the State in a total amount as set forth in Section C.1.

- a. The Contractor's compensation shall be contingent upon the satisfactory provision of goods or services as set forth in Section A.
- b. The Contractor shall be compensated based upon the following payment methodology:

Goods or Services Description	Amount (per compensable increment)				
	YEAR 1	YEAR 2	YEAR 3	YEAR 4	YEAR 5
Scheduled drugs, over-the-counter medications, purified proteins derivative PPG solution, Flu Vaccine  Cost per the <b>Average Wholesale Price (AWP)</b> as of the date of dispensing the drug as defined in Contract Section C.3.c.  Contract Section A.4.	AWP per each prescription	AWP per each prescription	AWP per each prescription	AWP per each prescription	AWP per each prescription
Dispensing Fee for scheduled drugs  Contract Section A.4.	\$ NUMBER per each prescription	\$ NUMBER per each prescription	\$ NUMBER per each prescription	\$ NUMBER per each prescription	\$ NUMBER per each prescription
Dispensing Fee for over-the-counter medications  Contract Section A.4.	\$ NUMBER per each prescription	\$ NUMBER per each prescription	\$ NUMBER per each prescription	\$ NUMBER per each prescription	\$ NUMBER per each prescription
Dispensing Fee purified proteins derivative PPG solution  Contract Section A.5.	\$ NUMBER per each unit	\$ NUMBER per each unit	\$ NUMBER per each unit	\$ NUMBER per each unit	\$ NUMBER per each unit
Dispensing Fee for Flu Vaccine  Contract Section A.6.	\$ NUMBER per each unit	\$ NUMBER per each unit	\$ NUMBER per each unit	\$ NUMBER per each unit	\$ NUMBER per each unit

- c. The Contractor shall process all claims for services through the applicable Medicare Part D program, and invoice the remaining claims to the Tennessee Department of Intellectual and Developmental Disabilities – West Region monthly post-consumption. Remaining claims for scheduled drugs, over-the-counter medications, purified proteins derivative PPG solution and flu vaccine shall be paid to the Contractor based upon the Average Wholesale Price (AWP) as published in one of the national drug pricing compendia, as of the date of dispensing the drug.

**7. Add the following as RFP Attachment 6.6. Pro forma Contract Section D.31. and renumber any subsequent sections as necessary:**

**D.31. Insurance.** Contractor shall provide the State a certificate of insurance (“COI”) evidencing the coverages and amounts specified below. The COI shall be provided ten (10) business days prior to the Effective Date and again upon renewal or replacement of coverages required by this Contract. If insurance expires during the Term, the State must receive a new COI at least thirty (30) calendar days prior to the insurance’s expiration date. If the Contractor loses insurance coverage, does not renew coverage, or for any reason becomes uninsured during the Term, the Contractor shall notify the State immediately.

The COI shall be on a form approved by the Tennessee Department of Commerce and Insurance (“TDCI”) and signed by an authorized representative of the insurer. The COI shall list each insurer’s national association of insurance commissioners (also known as NAIC) number or federal employer identification number and list the State of Tennessee, Risk Manager, 312 Rosa L. Parks Ave., 3<sup>rd</sup> floor Central Procurement Office, Nashville, TN 37243 in the certificate holder section. At any time, the State may require the Contractor to provide a valid COI detailing coverage description; insurance company; policy number; exceptions; exclusions; policy effective date; policy expiration date; limits of liability; and the name and

address of insured. The Contractor's failure to maintain or submit evidence of insurance coverage is considered a material breach of this Contract.

If the Contractor desires to self-insure, then a COI will not be required to prove coverage. In place of the COI, the Contractor must provide a certificate of self-insurance or a letter on the Contractor's letterhead detailing its coverage, liability policy amounts, and proof of funds to reasonably cover such expenses. Compliance with Tenn. Code Ann. § 50-6-405 and the rules of the TDCI is required for the Contractor to self-insure workers' compensation. All insurance companies must be: (a) acceptable to the State; (b) authorized by the TDCI to transact business in the State of Tennessee; and (c) rated A- VII or better by A. M. Best. The Contractor shall provide the State evidence that all subcontractors maintain the required insurance or that the subcontractors are included under the Contractor's policy.

The Contractor agrees to name the State as an additional insured on any insurance policies with the exception of workers' compensation (employer liability) and professional liability (errors and omissions) ("Professional Liability") insurance. Also, all policies shall contain an endorsement for a waiver of subrogation in favor of the State.

The deductible and any premiums are the Contractor's sole responsibility. Any deductible over fifty thousand dollars (\$50,000) must be approved by the State. The Contractor agrees that the insurance requirements specified in this Section do not reduce any liability the Contractor has assumed under this Contract including any indemnification or hold harmless requirements. The State agrees that it shall give written notice to the Contractor as soon as practicable after the State becomes aware of any claim asserted or made against the State, but in no event later than thirty (30) calendar days after the State becomes aware of such claim. The failure of the State to give notice shall only relieve the Contractor of its obligations under this Section to the extent that the Contractor can demonstrate actual prejudice arising from the failure to give notice. This Section shall not grant the Contractor or its insurer, through its attorneys, the right to represent the State in any legal matter, as the right to represent the State is governed by Tenn. Code Ann. § 8-6-106.

All coverage required shall be on a primary basis and noncontributory with any other insurance coverage or self-insurance carried by the State. The State reserves the right to amend or require additional endorsements, types of coverage, and higher or lower limits of coverage depending on the nature of the work. Purchases or contracts involving any hazardous activity or equipment, tenant, concessionaire and lease agreements, alcohol sales, cyber-liability risks, environmental risks, special motorized equipment, or property may require customized insurance requirements (e.g. umbrella liability insurance) in addition to the general requirements listed below.

**The Contractor shall obtain and maintain, at a minimum, the following insurance coverages and policy limits.**

a. Commercial General Liability Insurance

- (1) The Contractor shall maintain commercial general liability insurance, which shall be written on an Insurance Services Office, Inc. (also known as ISO) occurrence form (or a substitute form providing equivalent coverage) and shall cover liability arising from property damage, premises/operations, independent contractors, contractual liability, completed operations/products, personal and advertising injury, and liability assumed under an insured contract (including the tort liability of another assumed in a business contract).
- (2) The Contractor shall maintain bodily injury/property damage with a combined single limit not less than one million dollars (\$1,000,000) per occurrence and two million dollars (\$2,000,000) aggregate for bodily injury and property

damage, including products and completed operations coverage with an aggregate limit of at least two million dollars (\$2,000,000).

b. Workers' Compensation and Employer Liability Insurance

(1) For Contractors statutorily required to carry workers' compensation and employer liability insurance, the Contractor shall maintain:

i. Workers' compensation and employer liability insurance in the amounts required by appropriate state statutes; or

ii. In an amount not less than one million dollars (\$1,000,000) including employer liability of one million dollars (\$1,000,000) per accident for bodily injury by accident, one million dollars (\$1,000,000) policy limit by disease, and one million dollars (\$1,000,000) per employee for bodily injury by disease.

(2) If the Contractor certifies that it is exempt from the requirements of Tenn. Code Ann. §§ 50-6-101 – 103, then the Contractor shall furnish written proof of such exemption for one or more of the following reasons:

i. The Contractor employees fewer than five (5) employees;

ii. The Contractor is a sole proprietor;

iii. The Contractor is in the construction business or trades with no employees;

iv. The Contractor is in the coal mining industry with no employees;

v. The Contractor is a state or local government; or

vi. The Contractor self-insures its workers' compensation and is in compliance with the TDCI rules and Tenn. Code Ann. § 50-6-405.

8. **Delete RFP Attachment 6.6. *Pro forma* Contract Section E.2. Insurance., and renumber any subsequent sections as necessary.**

9. **RFP Amendment Effective Date.** The revisions set forth herein shall be effective upon release. All other terms and conditions of this RFP not expressly amended herein shall remain in full force and effect.

**RFP Medication List 07-2015**  
**(Amounts listed parenthesis are for a 30 day period)**

**11443 Arlington Woods Cove:**

- Vitamin D 50,000 units – one capsule once per week (4 capsules per month)
- Z-Bec tablet – one tablet once daily (30 tablets per month)
- Prosource No carb 10 ml with 100 ml every four hours (1800 ml per month)
- Humalog 100 units/ml per Sliding Scale  
<150 – 0 units, 151 to 200 – 3units, 201 to 250 – 5 units, 251 to 300 – 7 units,  
301 to 350 – 10 units, 351 to 400 – 12 units
- Binosto 70 mg – one tablet once a week for 6 months, reorder as needed (4 tablets per month)
- Blistex lip ointment – apply to lips as needed
- Cilostazol 50 mg – one tablet two times a day (60 tablets per month)
- Ferrous Sulfate 220mg/5ml – 7.5 ml once daily (237 ml per month)
- Fluticasone Prop 50 mcg – 2 sprays each nostril once daily
- Gavilax powder– one capful (17 gms) on 8 ounces of liquid twice daily
- Geriaton Liquid – 15 ml once daily (450 ml per month)
- Ibuprofen 400 mg 1 tablet every 8 hours, as needed
- Ipratropium Bromide 0.02% solution 1 vial every six hours (120 vials)
- Lactulose 10gm/15 ml solution – 30 ml as needed for no bowel movement in three days
- Levothyroxine 100 mcg – one tablet once daily (30 tablets per month)
- Listerine Antiseptic as directed three times per day
- Loratadine 10 mg tablet – one tablet once daily (30 tablets per month)
- Metoclopramide 5 mg – one tablet three times per day (90 tablets per month)
- Milk of Magnesia Suspension – 30 ml every day as needed if no bowel movement after 2 days/6 shifts
- Nitrofurantoin MCR 100 mg – one capsule once daily (30 capsules per month)
- Ranitidine 150 mg – one tablet once daily (30 tablets per month)
- Simvastatin 40 mg – one tablet at bedtime (30 tablets per month)
- Sween Cream topically on left forearm every day
- TamsulosinHcl – one capsule three times a day (90 capsules per month)
- Mycolog Ointment apply to body three times a day until resolved or whenever present
- Albuterol 0.083% inhalation solution – one vial every four hours as needed
- Antacid chewable tablet 500 mg – one tablet once daily (30 tablets per month)
- Aspirin 81 mg chewable tablet – one tablet once daily (30 tablets per month)
- Blistex lip ointment – to dry lips as needed
- Budesonide 0.5mg/2ml solution one vial two times a day (60 vials per month)
- Chlorhexidine 0.12% rinse – apply to gums two times per day
- Enema twin pack – one enema rectally if no bowel movement in two days as needed
- Fish oil 1000 mg – one capsule twice per day (60 capsules per month)
- Gavilax powder (510 Gms/bottle) – 17 gms with 4 ounces of liquid two times per day
- Geriaton liquid – 15 ml once a day (450 ml per month)
- Ipratropium-Albuterol 0.5 – 3 (2.5)mg – 1 vial four times per day (120 vials per month)
- Johnson’s baby shampoo – mix 50% water and 50% shampoo every morning
- Ketoconazole 2% shampoo – twice weekly
- Lactulose 10Gm/15ml – 50 ml once daily (1500 ml per month)
- Levetiracetam – 1,000 mg – one tablet two times per day (60 tablets per month)
- Levetiracetam – 500 mg – one tablet two times per day (60 tablets per month)
- Liquitears drops – one drop in both eyes four times per day
- Lubrifresh PM Ointment – to both eyes daily at bedtime

RFP 34401-00520 Amendment 5 Attachment 1

- Metoclopramide 5 mg – one tablet two times per day (60 tablets per month)
- Milk of Magnesia Suspension – 50 ml daily at bedtime (1500 ml per month)
- Montelukast 10 mg – one tablet once a day (30 tablets per month)
- Mupirocin 2% ointment – apply two times per day
- Nystatin powder 100,000 units – apply three times per day
- Potassium Chloride 10% (15ml/20 mEq) – 15 ml two times per day (450 ml per month)
- Prevacid 30 mg solutab – one tablet two times per day (60 tablets per day)
- Simethicone 40 mg/0.6 ml) – 1.2 ml two times per day (72 ml per month)
- Sodium bicarbonate 650 mg tablet – mix with Zenpep to unclog tube as needed
- Sodium chloride 0.9% vial as needed to tracheostomy care
- Sween 24 cream – apply two times daily
- Vitamin D 50,000 units – one capsule once a week (4 capsules per month)
- Zenpep DR 10,000 units – mix with NaHCO<sub>3</sub> 650mg tablet in 10 ml water as needed to unclog tube
- Zonisamide 100 mg capsule – one capsule once daily (30 capsules per month)
- ProSource No Carb 15 cc three times per day (1350 ml per month)
- Geri-Lanta liquid – 30 ml two times a day (1800 ml per month)
- Ibuprofen 100 mg/5 ml suspension – 20 ml every 8 hours as needed
- Milk of Magnesia Suspension – 30 ml two times per day (1800 ml per month)
- Omeprazole DR 20 mg – one cap dissolve in Sodium bicarbonate 3 times a day (90 caps per month)
- Potassium chloride 10% (20 meq/15 ml) – 15 ml once daily (450 ml per month)
- Promethagan 12.5 mg 1 suppository every 6 – 8 hours as needed
- Sodium bicarbonate 8.4% solution – dissolve one cap of omeprazole in 10 ml of sodium bicarbonate 3 times a day (900 ml per month)
- Vitamin D3 400 unit/ml DR – give 18ml (7200 units) once a day (540 ml per month)
- Zinc Oxide 20% ointment – to affected area after each diaper change
- Acetaminophen 160 mg/5ml every 8 hours as needed
- Blistex lip ointment topically to lips as needed for dry lips
- Bourdeaux Butt Paste to G and J tube stoma two times a day and as needed
- Centamin liquid 5 ml once daily (150 ml per month)
- CetrizineHcl 1mg/ml 10ml once a day (300 ml per month)
- Fleets Enema Twin pack – 1 enema rectally if no bowel movement in two days as needed
- Fluticasone Propionate 50 mcg 2 sprays in each nostril once a day
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every four hours as needed
- Aspirin 81 mg chewable tablet 1 tablet once a day (30 tablets per month)
- Blistex lip ointment as needed for dry lips
- Chlorhexidine 0.12% rinse before breakfast and at bedtime
- Enema twin pack 1 enema if no bowel movement in 2 days as needed
- Ferrous sulfate 220mg/5ml – 300 mg (6.8ml) at 12 noon (204 ml per month)
- Fluvirin 2013-2014 vial administer 0.5ml as directed
- Folic Acid 1 mg once a day (30 tablets per month)
- Geriaton liquid 15 ml once a day (450 ml per month)
- Humalog 100 units per ml per sliding scale  
<150 – 0 units, 151 to 200 – 3units, 201 to 250 – 5 units, 251 to 300 – 7 units,  
301 to 350 – 10 units, 351 to 400 – 12 units
- Insta glucose 40% gel 15 Gm as needed for blood glucose <50mg/DL and patient asymptomatic
- Ipratropium Br 0.02% solution one vial (2.5ml) for aerosol every 6 hours (120 vials per month)
- Johnson's baby shampoo wash eye daily with 50% shampoo and 50% lukewarm water
- Lantiseptic ointment to affected area two times per day
- Levetiracetam 500 mg 3 tablets two times per day (180 tablets per month)

- LidocaineHcl 1% vial use 4 ml as nebulizer treatment every 4 hours as needed for cough
- Liquitears drops 4 drops in both eyes four times a day
- Lorazepam 1 mg one tablet every 12 hours (60 tablets per month)
- Lubrifresh PM ointment apply a small ribbon to both eyes three times daily
- Miconazole nitrate 2% cream twice daily to groin
- Milk of Magnesia suspension 15 ml twice daily (900 ml per month)
- Mupirocin 2% ointment to J-tube site two times per day
- Oyster Shell calcium 500 mg 1 tablet two times a day (60 tablets per month)
- Prevacid 30 mg solutab 1 tablet in 10 ml water two times a day (60 tablets per month)
- Q-Tussin 100 mg/5ml 10 ml four times a day (1200 ml per month)
- Ranitidine 15mg/ml 10 ml daily at bedtime (300ml per month)
- Sodium bicarbonate 650 mg 1 tablet in 10 ml water as needed to unclog g/j tube
- Sodium chloride 0.9% vial as needed for trache care
- ZenPep DR 10,000 units mix with sodium bicarbonate 650mg in 10 ml water to unclog tube as needed
- Prosource No Carb 30cc two times a day (1800 ml per month)
- Benefiber 1 Tbsp once a day for constipation

1444 Arlington Woods Cove.

- Acetaminophen 160mg/5ml - 20.3 ml every 6 hours as needed
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every 4 to 6 hours as needed
- Enema twin pack 1 enema as needed if no bowel movement in three days as needed
- Gavilax Powder 17 GM in 8 oz of water once a day
- Multivitamin tablet 1 tablet once a day (30 tablets per month)
- Phenobarbital 32.4 mg 1 tablet three times per day (90 tablets per month)
- Glycerin adult suppository 1 suppository as needed if no bowel movement from laxatives in 24 hours
- Acetaminophen 160mg/5ml - 20.3 ml every 4-6 hours as needed
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every 4 to 6 hours as needed
- Blistex lip ointment as needed for dry lips
- CetrizineHcl 10 mg 1 tablet once a day (30 tablets per month)
- Cyanocobalamine 1,000 mcg 1 ml IM once a month (1 per month)
- Enema twin pack 1 enema as needed if no bowel movement in three days as needed
- Fluticasone Propionate 50 mcg 1 sprays in each nostril once a day
- Gavilax Powder 17 GM in 8 oz of water once a day
- Geriaton liquid 7.5 ml once a day (225 ml per month)
- Heparin lock flush 100 units flush port-a-cath with 3 ml once a month
- Ketoconazole 2% cream as directed three times a week
- Liquitears drops clean eye lids 2 times a day as needed
- Liquitears drops 2 to 4 drops in both eyes four times a day
- Lisinopril 2.5 mg – one tablet at 8 pm (30 tablets per month)
- Miconazole Nitrate 2% cream as directed with every diaper change
- Montelukast sodium 10 mg 1 tablet once a day every evening (30 tablets per month)
- Nexium 40 mg capsule 1 capsule dissolved in 10 ml sodium bicarbonate two times a day (60 capsules)
- Normal saline flush syringe flush port-a-cath with 5 ml once a month
- Potassium chloride 20% (40 meq) 7.5 ml three times a day (675 ml per month)
- Q-Tussin 100 mg/5ml 30 ml two times a day (1800 ml per month)
- Saline mist 0.65% nose spray 1 spray in each nostril three times a day
- Docusate Na 50 mg/5ml 10 ml twice a day (600 ml per month)
- Silver nitrate applicator to granulation tissue at G/J tube site as needed

RFP 34401-00520 Amendment 5 Attachment 1

- Sodium bicarbonate 650 mg 1 tablet mix in 1 ZenPep tablet in 10 ml water as needed to unclog j tube
- Sodium bicarbonate 8.4% solution 10 ml dissolve Nexium as needed two times a day (600 ml per month)
- Vicks Vaporub Ointment as directed to toe nails
- Vitamin B-6 25 mg tablet 1 tablet once a day (30 tablets per month)
- Vitamin D 2,000 IU tab 1 tablet by mouth once a day (30 tablets per month)
- ZenPep Dr 10,000 units Mix with Sodium Bicarbonate to unclog j-tube
- ProsourceNoCarb 30 cc three times a day (2700 ml per month)
- Levetiracetam 750 mg 2 tablets twice a day (120 tablets per month)
- Dilantin infatabs 50 mg 7 tablets (350mg) on Mondays and Thursdays (56 tablets per month)
- Dilantin infatabs 50 mg 6 tablets (300 mg) on Tuesdays, Wednesdays, Friday, Saturday, Sunday (120 tablets per month)
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every night at bedtime (30 vials per month)
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every 4 to 6 hours as needed
- Baclofen 10 mg 1 tablet three times a day (90 tablets per day)
- DiastatAcudial 5-7.5-10 10 mg daily as needed for seizures longer than 4 minutes
- Enema twin pack 1 enema as needed if no bowel movement in three days as needed
- Gavilax Powder 17 GM in 8 oz of water once a day
- Glycopyrrolate 1 mg one tablet four times a day (120 tablets per month)
- Ibuprofen 100mg/5ml 20 ml every 6 hours, as needed
- Ketoconazole 2% shampoo to hair and scalp as needed
- Ketoconazole 2% shampoo on Mondays and Thursdays
- Medroxyprogesterone 150mg /ml IM every 90 days
- Metoclopramide 5 mg/5ml give 5 ml three times per day (450 ml per month)
- Milk of Magnesia Suspension – 8 ml every day at bedtime (240 ml per month)
- Mupirocin 2% ointment – apply two times per day
- Oxycarbazepine 300 mg/5ml 10 ml three times a day (900 ml per month)
- Ranitidine 15 mg/ml – 5 ml two times a day (300 ml per month)
- Refresh eye drops 1 drop in both eyes four times a day
- Docusate Na 50 mg/5ml 2 ml once a day (60 ml per month)
- Vitamin D 1,000 units – one tablets once per day (30 tablets per month)
- Zonisamide 100 mg capsule 2 capsules twice per day (60 capsules per month)
- Acetaminophen APAP 500mg – one tablet every 4 hours as needed
- AmiodaroneHcl 200 mg two tablets once a day (60 tablets per month)
- Aspirin EC 81 mg one tablet once a day (30 tablets per month)
- Blistex lip ointment as needed for dry lips
- Digoxin 125 mcg tablet ½ tablet (62.5mg) on Mon., Thurs., Sat., hold for HR <55 (12 ½ tabs per month)
- Furosemide 40 mg 1 ½ tablets two time a day (sixty 1 whole tablet & sixty ½ tablets per month)
- Ipratropium-Albuterol 0.5 – 3 (2.5)mg – 1 vial four times per day (120 vials per month)
- Levothyroxine 200 mcg – one tablet once daily (30 tablets per month)
- Mucinex 600 mg tablet one tablet two time a day (60 tablets per month)
- Omeprazole DR 40 mg capsule – one cap dissolve in Sodium bicarbonate once a day (30 caps per month)
- Potassium Chloride ER 20 Meq one tablet once a day (30 tablets per month)
- Digoxin 0.125 mg Once a day on Mondays, Thursdays and Saturdays (12 tablets per month)
- Vitamin D 2,000 units – one capsule once day (90 capsules per month)

11456 Arlington Woods Cove.

- Acetaminophen 650 mg 1 tablet every 4 hours as needed
- Banzel 400 mg tablet one tablet 3 times a day (90 tablets per month)

RFP 34401-00520 Amendment 5 Attachment 1

- Beconase AQ 0.042% spray two sprays each nostril twice daily
- Desonide 0.05% cream 2 times per day as needed
- Docusate Na 100 mg capsule 2 capsules three a day (90capsules per month)
- Enema twin pack 1 enema as needed if no bowel movement in three days as needed
- Epipen 0.3 mg auto inject as directed
- Hydroxyzine Hcl 10 mg one tablet every 8 hours as needed
- Johnson's baby shampoo to prevent blepharitis as needed
- Ketoconazole 2% shampoo everyday
- Lamotrigine 200 mg one tablet two times a day (60 tablets per month)
- Loratadine 10 mg 1 tablet once a day (30 tablets per month)
- Lorazepam 2 mg tablets – one tablet nightly as bedtime (30 tablets per month)
- Milk of Magnesia Suspension – 30 ml twice daily (1800 ml per month)
- Multivitamins with minerals one tablet once a day (30 tablets per month)
- Q-Tussin DM syrup 5 ml every 4-6 hours as needed
- Omeprazole DR 40 mg capsule – one capsule twice a day (60 capsules per month)
- Vitamin D 1,000 units – one capsule twice a day (60 caps per month)
- Glycerin adult suppository 1 suppository daily at 6 am (30 suppositories per month)
- Keri Lotion original apply three times a day
- Acetaminophen 650 mg 1 tablet every 4 hours as needed
- Acetic Acids-aluminum drops 3 drops in both ears weekly
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every four hours as needed
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every 6 hours (120 vials per month)
- Baclofen 20 mg 1 tablet three times a day (90 tablets per month)
- Benzoyl peroxide 5% to affected area of face two times a day
- Blistex lip ointment to lips as needed
- Budesonide 035mg/2 ml 1 respule two times a day (60 respules per month)
- Calcitonin-Salmon 200 1 puff in 1 nostril once a day, alternating nostrils
- Citalopram Hbr 10 mg 1 tablet once a day (30 tabs per month)
- Clotrimazole-Betamethazone topically two times a day as needed
- Coppertone kids lotion as needed during summer
- Enema twin pack 1 enema if no bowel movement in 3 days as needed
- Fexofenadine Hcl 180 mg one tablet once a day (30 tablets per month)
- Fluticasone Prop 50 mcg 2 sprays in each nostril every day
- Gavilax Powder 17 GM in 8 oz of water Mondays and Fridays
- Genteal Gel drops in each eye 4 to 6 times daily
- Glucagen 1 mg hypokit for Blood sugar <60
- Humalog 100 units/ml per Sliding Scale  
<150 – 0 units, 151 to 200 – 3units, 201 to 250 – 5 units, 251 to 300 – 7 units,  
301 to 350 – 10 units, 351 to 400 – 12 units
- Hydrogen peroxide 3% solution instill 3 drops in both ears on Sundays
- Ibuprofen 800 mg 1 tablet three times a day, as needed
- Ipratropium Bromide 0.02% solution 1 vial every six hours (120 vials)
- Keri Lotion original for dry skin after bath and as needed
- Listerine antiseptic 3 times a day for oral health
- Metformin Hcl 500 mg one tablet twice a day (60 tablets per month)
- Montelukast 10 mg one tablet everyday (30 tablets per month)
- Nystatin 100,000 U/Gm to buttocks 2-3 times a day as needed
- Prevacid 30 mg solutab in 10 ml of water once a day (30 solutabs per month)
- Q-Tussin 100 mg/5ml 10 ml four times a day as needed (1200 ml per month)

RFP 34401-00520 Amendment 5 Attachment 1

- Docusate Na 50 mg/5ml 15 ml twice a day (900 ml per month)
- Sodium bicarbonate 8.4% solution 2 ml per nebulizer as needed every 6 hours
- Testosterone 12.5 mg/1.25 ml apply 2.5 gm to skin daily as directed
- Vitamin D 50,000 units – one capsule every other week (2 capsules per month)
- Zinc oxide 20% ointment to buttocks as needed
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every 6 hours as needed
- Alendronate Na 70 mg one tablet once a week (4 tablets per month)
- Banzel 40mg/ml suspension 1.25 ml two times a day (75 ml per month)
- Clindamycin Phosphate 1% to right side facial acne at bedtime
- Clonazepam 0.5 mg one tablet at bedtime (30 tablets per month)
- Diastataccudial 5-7.5-10 – 5 ml as needed. Use up to once daily
- Enema twin pack 1 enema as needed for no bowel movement in 3 days as needed
- Gavilax Powder 17 GM in 8 oz of water once a day
- Ipratropium-Albuterol 0.5 – 3 (2.5)mg – 1 vial every 6 hours as needed
- Geriaton Liquid 15 ml every day (450 ml per month)
- Levetiracetam 500 mg 4 tablets two times a day (240 tablets per month)
- Levothyroxine 75 mcg 1 tablet every morning (30 tablets per month)
- Milk of Magnesia Suspension – 30 ml every day at 12 noon (900 ml per month)
- Liquitears drops 1 drop both eyes three times a day
- Montelukast Na 10 mg 1 tablet daily at bedtime (30 tablets per month)
- Multivitamins with minerals 1 tablet once daily (30 tablets per month)
- Mupirocin 2% ointment to g-tube two times per day
- Nutrisource fiber powder 1 tablespoon with 8 oz water with meals two times a day
- Phenobarbital 20mg/5ml 18.75 mg two times a day (1125 ml per month)
- Potassium chloride 10% (20 meq) 15 ml once a day (450 ml per month)
- Prevacid 30 mg solutab 1 tablet in 10 ml water before twice a day (60 tablets per month)
- Ranitidine 15mg/ml 150 mg once a day
- Docusate Na 50 mg/5ml 10 ml twice a day (600 ml per month)
- Simvastatin 20 mg one tablet once a day at bedtime (30 tablets per month)
- Vitamin C 500 mg 1 tablet twice a day (60 tablets per month)
- Acetaminophen 160mg/5ml 20.3 ml every 6 hours as needed
- BzntropineMes 1 mg once a day (30 tabs per month)
- Bisac-evac 10 mg at night as needed
- Blistex lip ointment for dry lips
- Fleet enema 1 enema if no bowel movement in 3 days as needed
- Haloperidol 0.5mg one tablet two times a day (60 tablets per month)
- Hydroxyzine Hcl 25 mg 1 tablet three times a day (90 tablets per month)
- Keri lotion original for dry skin
- Lansoprazole DR 30 mg capsule 1 capsule two times a day (60 capsules per month)
- Listerine antiseptic two times a day
- Multivitamins tablets one tablet once a day (30 tablets per month)
- Q-Tussin 100 mg/5ml 5 ml 3 times a day as needed
- Senexon-S 1 tablet at bedtime (30 tablets per month)

11455 Arlington Woods Cv.

- Acetaminophen APAP 325 mg 2 tablets every 4-6 hours as needed
- Amantadine 100 mg 1 tablet every day (30 tablets per day)
- Aspirin 81 mg 1 tablet once a day (30 tabs per day)

RFP 34401-00520 Amendment 5 Attachment 1

- Diazepam 10 mg two tablets at bedtime (60 tablets per month)
- Doxepin 75 mg two capsules at bedtime (60 tablets per month)
- Enema twin pack 1 enema if no bowel movement in 8 consecutive shifts as needed
- Escitalopram 20 mg 1 tablet once a day (30 tablets per month)
- Gavilax Powder 17 GM in 8 oz of water twice a day
- Haloperidol 5 mg 1 tablet two times a day (60 tablets per day)
- Levothyroxine 88 mcg – one tablet once daily (30 tablets per month)
- Loratadine 10 mg one tablet once a day (30 tablets per month)
- Mineral Oil, heavy as directed after bathing
- Mupirocin 2% ointment to lower extremities two times a day
- Systane gel eye drops instill drop into each eye q shift
- Vitamin D 1,000 units one tablet once a day (30 tablets per day)
- Nystatin Cream 100,000 units to toes two times a day
- Pataday 0.2% eye drops as directed as needed
- Prevacid 30 mg solutab 1 tablet once a day (30 tablets per month)
- Primidone 50 mg 1 tablet three times a day (90 tablets per month)
- Sodium bicarbonate 650 mg 1 tablet in 10 ml water as needed to unclog g/j tube
- Systane gel eye drops instill 1-2 drop into each eye three times per day
- Tretinoin 0.025% cream to face at bedtime
- Vitamin C 500 mg one tablet once a day (30 tablets per month)
- Brovana 15 mcg/2ml 1 vial two times a day (60 vials per month)
- Budesonide 0.5mg/2ml 1 vial every 12 hours (60 vials per month)
- Carbamezepine 100 mg/5ml 15 ml every 8 hours (1350 ml per month)
- Cetirizine 10 mg one tablet at bedtime (30 tablets per month)
- Clindamycin Ph 1% gel to face as directed daily
- Enema twin pack 1 enema if no bowel movement in 3 days as needed
- Ergocalciferol oral solution 0.05ml (400 units) once a day (15 ml per month)
- Eucerin Cream as directed every day
- Ipratropium-Albuterol 0.5 – 3 (2.5)mg – 1 vial four times per day (120 vials per month)
- Lamisil antifungal 1% spray between toes once day
- Levetiracetam 100mg/ml 20 ml two times a day (1200 ml per month)
- Metoclopramide 5mg/5ml give 5 ml every 6 hours (600 ml per month)
- Montelukast sodium 10 mg 1 tablet once a day (90 tablets per month)
- Nasonex 50 mcg 2 sprays per nostril once a day
- ZenPep DR 10,000 units 1 capsule with 650 mg sodium bicarbonate in 10 m water to unclog tube as needed.
- Acetylcysteine 20% vial use 2 ml each nebulizer treatment every four hours as needed
- Androgel 1.62% gel 1 pump to skin once a day
- Blistex lip ointment for dry lips
- Budesonide 0.5mg/2ml one vial twice per day (60 vials per month)
- Calcium carbonate 500 mg chewable one tablet two times per day (60 tablets per day)
- Chlorhexidine 0.12% oral rinse two times a day
- Chlorophyll 3 mg tablet – two tablets in colostomy bag per change or as needed
- Enema twin pack – one enema if no bowel movement in three days as needed
- Ferrous sulfate 220mg/5ml – 5 ml twice daily (300 ml per month)
- Head and shoulders shampoo three times a week
- Ipratropium-Albuterol 0.5 – 3 (2.5)mg – 1 vial four times per day (120 vials per month)
- Lactulose 10gm/5ml – 30 ml once a day (900 ml per month)
- Lique-tears drops – 3 drops in both eyes four times per day

RFP 34401-00520 Amendment 5 Attachment 1

- Metoclopramide 5 mg – one tablet three times per day (90 tablets per month)
- Montelukast Na 10 mg one tablet once a day at bedtime (30 tablets per month)
- Prevacid 30 mg solutab one tablet twice a day (60 tablets per month)
- Q-tussin 100 mg/5ml 10 ml four times a day (1200 ml per month)
- SCFA enema, one per rectum at bedtime (30 enemas per month)
- Docusate Na 50 mg/5ml 10 ml once a day (300 ml per month)
- Simethicone 40 mg/0.6ml – 40 mg once a day (18 ml per month)
- Sodium bicarbonate 650 mg 1 tablet mix in 1 Viokase tablet in 10 ml water as needed to unclog j tube
- Sodium chloride 0.9% vial q 4 hours as needed to tracheostomy care
- TamsulosinHcl 0.4mg 1 capsule once a day at bedtime (30 capsules)
- Vitamin D 1,000 units one tablet once a day (30 tablets per month)
- Zenpep DR 10,000 units mix with sodium bicarbonate 650 mg in 10 ml of water to unclog j-tube
- 50% shampoo with 50%lukewarm water scrub lid twice a day
- ProsourceNoCarb 30cc three times a day (900 cc per month)
- Acetaminophen 160 mg/5ml 20.3 ml every 4-6 hours as needed
- Amlodipine Bes 5mg one tablet once a day (30 tablets per month)
- Aspirin 81 mg chewable one tablet once a day (30 tablets per month)
- Budesonide 0.5mg/2ml one vial twice per day (60 vials per month)
- Depo-testosterone 200 mg 0.5ml IM every 2 weeks (2 per month)
- Diazepam 5mg one tablet every 6 hours (120 tablets per month)
- Enema twin pack 1 enema if no bowel movement in 3 days as needed
- Ergocalciferol oral solution 6.25ml (50,000u) once a week (25 ml per month)
- Ferrous sulfate 200 mg/5ml 7.5 ml twice a day (450 ml per month)
- Fludrocortisone 0.1mg tab ½ tablet once a day (thirty ½ tabs per month)
- Folic Acid 1 mg one tablet once a day (30 tablets per month)
- Furosemide 10 mg/ml one ml once a day (30 ml per month)
- Gavilax powder (510 gms/bottle) – one capful (17 gms) on 8 ounces of liquid twice daily
- Geriaton liquid 15ml once a day (450 ml per month)
- Ipratropium-Albuterol 0.5 – 3 (2.5)mg – 1 vial four times per day (120 vials per month)
- Lamotrigine 100 mg one tablet twice a day (60 tablets per month)
- Lamotrigine 25mg one tablet twice a day (60 tablets per month)
- Levothyroxine 25 mcg one tablet daily (30 tablets per month)
- Metoclopramide 10 mg one tablet every 6 hours (120 tablets per month)
- Milk of Magnesia suspension 2 tablespoons once a day (1800 ml per month)
- Montelukast 10 mg one tablet once a day at bedtime (30 tablets per month)
- Mupirocin 2% ointment apply to back and neck twice a day
- Potassium chloride 10% (20 meq/15ml) take 10 meq (7.5 ml) once a day
- Prevacid 30 mg solutab dissolve in 10 ml water twice a day (60 solutabs per month)
- Proair HFA 90 mcg 1 puff as needed
- Selenium 2.5% to scalp two times a week
- Sodium bicarbonate 650 mg 1 tablet mix in 1 Viokase tablet in 10 ml water as needed to unclog j tube
- Systane Ultra 0.3 to 0.4% 1 drop to affected eye three times a week.
- TED hose open toe small/regular everyday, remove at night
- Valproic acid 250mg/5ml 20ml three times a day (1800 ml per month)
- Vitamin C 500 mg one tablet once a day(30 tablets per month)
- Zenpep DR 10,000 units mix with sodium bicarbonate 650 mg in 10 ml of water to unclog j-tube
- Zinc sulfate 220mg one capsule once a day (30 capsules per month)

11003 Highway 70

- Acetaminophen 160 mg/5ml every 8 hours as needed
- Aqua care lotion 10% to right palm as needed
- Calcitonin-Salmon 200 units 1 puff in one nostril once a day, alternate nostril
- Enema twin pack 1 enema if no bowel movement in 3 days as needed
- Fish oil 1000mg 1 capsule four times a day (120capsules per month)
- Levothyroxine 25 mcg tablet one tablet once a day (30 tablets per month)
- Milk of Magnesia 30 ml twice a day (600 ml per month)
- Mineral oil, heavy 1 drop in both ears three times a week
- Nutrisource Fiber powder 1 tablespoon every shift with flushes
- Prevacid 30 mg solutab 1 tablet in 10 ml water twice a day (60 tablets per month)
- Vitamin C 500 mg 1 tablet once a day (30 tablets per month)
- Calcium 500 mg one tablet once a day (20 tablets per day)
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every 8 hours daily (90 vials per month)
- Alphagan P 0.2% drops – one drop in each eye twice a day
- Budesonide 0.5mg/2ml solution one vial two times a day (60 vials per month)
- Cranberry extract 425mg one capsule twice a day (60 capsules per month)
- Cyclofem 1-35-28 1 tablet once a day (30 tabs per month)
- DorzolamideTimolol drops – 1 drop both eyes twice a day
- Enema twin pack 1 enema is no BM in 3 days as needed
- Hydrochloroquine 200 mg 1 tablet twice a day (60 tablets per day)
- Ibuprofen 200 mg 2 tablets every 8 hours as needed
- Ibuprofen 400 mg 1 tablet every 6-8 hours as needed
- Ipratropium Bromide 0.02% solution 1 vial in addition to usual dose as needed
- Ipratropium Bromide 0.02% solution 1 vial every 8 hours (90 vials)
- Lantiseptic Ointment apply with every diaper change
- Liquitears drops one drop to each eye three times a day
- Lubrifresh ointment small amount in each eye three times a day
- Milk of Magnesia 2 tablespoons at bedtime (900 ml per month)
- Mineral oil, heavy 5 drops in both ears at bedtime
- Montelukast 10 mg 1/2 tablet once a day at bedtime (ninety ½ tablets per month)
- Nitrofurantoin MCR 50 mg once capsule once a day (30 capsules per month)
- Nystatin 100,000u two times a day apply to groin area and buttocks
- Prevacid 30 mg solutabs one tablet in 10 ml water every 12 hours (60 solutabs per month)
- Refresh lacrilube ointment 1 drop two times a day
- Sebulex shampoo twice a week
- Docusate Na 50 mg/5ml 10 ml twice a day (600 ml per month)
- Vitamin C 500 mg 1 tablet three times a day (90 tablets per month)
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every four hours as needed
- Budesonide 0.5mg/2ml solution one vial once a day (30 vials per month)
- Docusate 100 mg 2 capsule once a day (60 ml per month)
- Econazole nitrate cream apply to feet at bedtime
- Metformin Hcl 500 mg 1 tablet two times a day (60 tablets per month)
- Nutrisource fiber powder 1 tablespoon two times a day
- Omeprazole DR 20 mg 1 capsule two times a day (60 capsules per month)
- Oyster shell calcium 500 mg 1 tablet once a day (30 tablets per month)
- Abilify 10mg at bedtime (30 tabs per month)
- Clonazepam 0.5mg twice daily (60 tabs per month)

- Dorzolamide-Timolol eye drops 1 drop in each eye twice daily
- Ferrous Sulfate 325mg twice daily (60 tabs per month)
- Johnson's baby shampoo daily at bedtime
- Listerine antiseptic-Brush teeth twice daily for oral hygiene
- Lubricant eye drops- 1 drop in both eyes four times daily and as needed

11005 Highway 70

- Gavilax powder – one capful (17 gms) on 8 ounces of liquid once daily
- Geriaton liquid 7.5 cc once daily
- Lantiseptic cream to j-tube stoma two times a day
- Milk of Magnesia suspension 30 ml two times a day (1800 ml per month)
- Potassium chloride 10% (20 meq) 7.5 ml once a day
- Prevacid 30 mg solutab one tablet once a day (30 solutabs per month)
- Sodium citrate-citric acid 15 ml in 30 cc water four times a day (1800 ml per month)
- Sodium Bicarbonate 8.4% solution 10 ml twice a day
- Spironolactone 25 mg two tablets once a day (60 tablets per month)
- Valproic Acid 250 mg/5ml 15 ml three times a day (1350 ml per month)
- Vitamin D 400 units 1 tablet twice a day (60 tablets per month)
- Prosource No Carb 30 cc 4 times a day (3600 ml per month)
- Blistex lip ointment to dry lips
- Calcium carbonate 500 mg tab one tablet once a day (30 tablets per month)
- Chlorophyll 3mg one tablet once a day (30 tablets per month)
- Chlorhexidine 0.12% rinse twice a day
- Cranberry extract 425 mg 1 capsule flush with 60 cc water three times a day (90 capsules per month)
- Enema twin pack 1 enema if no BM in three days as needed
- Folic Acid 1 mg 1 tablet once a day (30 tablets per month)
- Acetaminophen 160 mg/5ml every 6 hours as needed
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every 8 hours as needed
- Banzel 400 mg tablet 4 tablets twice a day (240 tablets per month)
- Budesonide 0.5mg/2ml solution one vial two times a day (60 vials per month)
- Calcitonin Salmon 200u 1 puff in one nostril once a day, alternate nostrils
- Calcium Carbonate 500 mg two tablets once a day (60 tablets per month)
- Chlorophyll 3 mg one tablet once a day (30 tablets per month)
- Cranberry extract 425 mg one tablet two times a day (60 tablets per month)
- Desenex 2% powder twice a day between toes
- Enema twin pack 1 enema is no BM in 3 days as needed
- Ferrous sulfate 220mg/5ml 7.5 ml two times a day (450 ml per month)
- Folic acid 1 mg one tablet once a day (30 tablets per month)
- Gapapentin 300 mg capsule 3 capsules four times a day (360 capsules per month)
- Gavilax powder – one capful (17 gms) on 8 ounces of liquid twice daily (1020 Gms per month)
- Geriaton liquid 2 tablespoons once a day (900 ml per month)
- Ipratropium-Albuterol 0.5 – 3 (2.5)mg – 1 vial four times per day (120 vials per month)
- Ketoconazole 2% shampoo once a week
- Levetiracetam 1,000 mg one tablet twice a day (60 tablets per month)
- Metoclopramide 10 mg one tablet every 6 hours (120 tablets per month)
- Milk of Magnesia Suspension 60 ml once a day (1800 ml per month)
- Omeprazole DR 20 capsules 2 capsules twice a day (130 capsules per month)
- Potassium Chloride 10% (20 meq) 30 ml once a day (900 ml per month)

RFP 34401-00520 Amendment 5 Attachment 1

- Simethicone 40 mg/0.6ml – 0.6 ml twice a day (36 ml per month)
- Sodium bicarbonate 8.4% sol 10 ml to dissolve omeprazole
- Topiramate 200 mg 1 tablet twice a day (60 tablets per month)
- Vitamin D 2,000 u 1 tablet once a day (30 tablets per month)
- Zenpep DR 10,000u 1 capsule with sodium bicarb as needed
- Prosource no carb 30cc with 60cc water flush three times a day (2700 ml per month)
- Acetaminophen APA 325 mg two tablets every 6 hours for 24 hours as needed
- Aqua care lotion 10% to dry skin
- Calcitonin Salmon 200u 1 puff in one nostril once a day, alternate nostrils
- Enema twin pack 1 enema if no BM in 3 days as needed
- Geri-hydrolac 12% lotion to bilateral feet at bedtime
- Geriaton liquid 5 ml once a day (150 ml per month)
- Lantiseptic ointment to g-tube site twice a day on alternate days
- Levetiracetam 1,000 mg two tablets twice a day (120 tablets per month)
- Milk of Magnesia suspension 30 ml once a day (900 ml per month)
- Mineral oil, heavy 3 drops to both ears at bedtime
- Neudexta 20-10 mg one capsule once a day (30 capsules per month)
- Oystershell calcium 500 mg once tablet two times a day (60 capsules per month)
- Prevacid 30 mg solutabs 1 tablet in 10 ml water twice a day (60 solutabs per month)
- Vaproic Acid 250mg/5ml 15 ml three times a day (1350 ml per month)
- Vimpat 100 mg tablet 2 tablets twice a day (120 tablets per month)
- Vitamin A&D ointment to g-tube site twice daily alternate days with Lantiseptic
- Vitamin C 500 mg 1 tablet twice a day (60 tablets per month)
- Vitamin D 1,000u once tablet once a day (30 tablets per month)
- Procource no Carb 30 cc with 50cc water twice a day (1800 cc per month)
- AquaCare 20% lotion to dry skin once a day
- Chlorhexidine 0.12% to gums when brushing two times a day
- Enema twin pack 1 enema if no BM in two days as needed
- Gavilax powder – one capful (17 gms) on 8 ounces of liquid once daily
- Geri hydrolac lotion 12% to affected area two times a day
- Geriaton liquid 15 ml once a day (450 ml per month)
- Glycopyrrolate 1 mg one tablet 2 times a day (60 tablets per month)

5982 Polk Street

- Acetaminophen 160 mg/5ml 2.5 every 6-8 hours as needed
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every four hours as needed
- Albuterol 0.083% inhalation solution 1 vial per nebulizer 3 times a day
- Amitiza 24 mcg 1 capsule once a day (30 tablets per month)
- Antacid 500 mg chewable one tablet once a day (30 tablets per month)
- AZO cranberry tablet 1 tablet three times a day (90 tablets per month)
- Banzel 200 mg 1 tablet two times a day (60 tablets per month)
- Banzel 400 mg 4 tablets two times a day (120 tablets per month)
- Dilantin 125mg/5ml 8 ml at bedtime
- Enema twin pack 1 enema is not BM in 3 days as needed
- Eucerin Cream to entire body twice a day
- Ferrous sulfate 220mg/5ml 7.5 ml two times a day
- Fish oil 1000 mg 2 capsules 2 times a day (60 capsules per month)
- Fludrocortisone 0.1 mg ½ tablet every other day (15 tablets per month)
- Fluticasone Prop 50 mcg 1 spray in each nostril once a day

RFP 34401-00520 Amendment 5 Attachment 1

- Folic Acid 1 mg 1 tablet once a day (30 tablets per month)
- Gavilax powder – one capful (17 gms) on 8 ounces of liquid twice daily
- Ketoconazole 2% once a week on Mondays
- Levetiracetam 1,000 mg 1 ½ tablets two times a day (90 whole capsules; ninety ½ capsules per month)
- Liqueears 2 drops in both eyes four times a day
- Milk of Magnesia suspension 30 cc in 20 cc water at bedtime
- Mineral oil, heavy 2 drops in each ear canal at bedtime
- Multivitamins with minerals 1 tablet once a day (30 tablets per month)
- Omeprazole DR 20 mg 1 capsule twice a day (60 capsules per month)
- Saline Mist 0.65% 2 sprays in each nostril
- Vitamin C 500 mg 1 tablet three times a day (90 tablets per month)
- Vitamin D 1,000 u 1 tablet once a day (30 tablets per month)
- Jevity 1.2 calwith each meal
- ProsourceNoCarb 25cc 4 times a day
- Azelex Cream 20% to face twice a day
- AZO Cranberry 1 tablet three times a day (90 tablets per month)
- Benzoyl peroxide 5% wash once a day
- Enema twin pack 1 enema if no BM in 3 days as needed
- Gavilax powder – one capful (17 gms) on 8 ounces of liquid twice daily
- Ibuprofen 100 mg/5ml suspension 30 ml every 6 hours as needed
- Ketoconazole 2% shampoo every day as directed
- Lantiseptic ointment 2 times a day
- Levetiracetam 1,000 mg 2 tablets twice a day (60 tablets per month)
- Liqueears 2 drops 3 times a day
- Miconazole AF 2% powder once a day as directed
- Milk of Magnesia suspension 30 ml 2 times a day
- Omeprazole DR 20 mg 1 capsule 30 minutes before breakfast dissolved on sodium bicarb
- Oyster Shell calcium 500 mg 1 tablet two times a day (60 tablets per month)
- Saline mist 0.65% 2 sprays as needed in each nostril
- Docusate Na 50 mg/5ml 10 ml twice a day (600 ml per month)
- Silver nitrate as needed to stoma
- Sodium bicarbonate 8.4% to dissolve prilosec once daily
- Tinactin 1% aerosol powder to feet two times a day
- Vitamin D 2,000u one tablet once a day (30 tablets per month)
- Zonisamide 100 mg 2 capsules twice a day (120 capsules per month)
- ProsourceNoCarb 30 cc 3 times a day with meals
- Acetaminophen 325 mg suppository every 6 hours as needed
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every 12 hours
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every 6 hours as needed
- Aspirin EC 81 mg 1 tablet once day (30 tablets per month)
- Atenolol 50 mg 1 tablet once a day (30 tablets per month)
- Blistex lip ointment to dry lips
- Budesonide 0.5mg/2ml solution one vial two times a day (60 vials per month)
- Calcitonin Salmon 200u 1 puff in one nostril once a day, alternate nostrils
- Cetrizine 10 mg one tablet once a day (30 tablets per month)
- Chlorhexidine 0.12% rinse as directed once a day
- Enema twin pack 1 enema if no BM in 3 days as needed
- Ferrous gluconate 324 mg 1 tablet 2 times a day (60 tablets per month)
- Fish oil 1000mg capsule 1 capsule 3 times a day (90 capsules per month)

RFP 34401-00520 Amendment 5 Attachment 1

- Geriaton liquid 15 ml once a day
- Heparin lock flush 3ml with 5 ml normal saline to flush port-a-cath every month
- Lantiseptic ointment to buttocks two times a day
- Levetiracetam 500 mg 1 tablet 2 times a day (60 tablets per month)
- Metoclopramide 10 mg 1 tablet at bedtime (30 tablets per month)
- Metoclopramide 5 mg 1 tablet 3 times a day before meals (90 tablets per month)
- Milk of Magnesia suspension 30 ml at bedtime
- Mineral oil, heavy 3 drops in both ears at bedtime
- Montelukast 10 mg ½ tablet at bedtime (thirty ½ tablets per month)
- Normal Saline flush syringe 5ml with 3 ml hep lock to flush port-a-cath once a month
- Nystatin 100,000u/G to groin and buttocks three times a day and after each diaper change
- Pantoprazole Na DSR 40 mg 1 tablet twice a day (60 tablets per month)
- Reguloid laxative powder 2 tablespoons with each meal
- Sebex shampoo twice a week
- Simvastatin 40 mg 1 tablet at bedtime
- Sodium citrate-citric acid 15 ml three times a day
- Systane balance 0.6% instill 1 drop in each eye at bedtime
- Topiramate 200 mg 1 tablet twice a day (60 tablets per month)
- Vitamin C 500 mg 1 tablet once a day (30 tablets per month)
- ProSource No carb 20 ml three times a day
- AmytriptylineHcl 10 mg 2 tablets at bedtime (60 tablets per month)
- Aptiom 800mg 1 tablet once a day (30 tablets per month)
- AZO cranberry tablet 1 tablet two times a day (60 tablets per month)
- Banzel 400 mg 4 tablets two times a day (240 tablets per month)
- Calcitonin Salmon 200u 1 puff in one nostril once a day, alternate nostrils
- Clonazepam 1 mg one tablet three times a day (90 tablets per month)
- Docusate Na 100 mg 2 capsules twice a day (120 tablets per month)
- Enema twin pack 1 enema if no BM in 3 days as needed
- Methosuximide 250 mg capsule 1 capsule 2 times a day (60 capsules per month)
- Ferrous sulfate 220mg/5ml 7.5 ml 2 times a day
- Forteo 600 mcg/2.4 ml pen inject 20 mcg SQ once a day
- Gavilax powder – one capful (17 gms) on 8 ounces of liquid twice daily
- Ketoconazole 2% cream to affected area 2 times a day
- Ketoconazole 2% shampoo 3 times a week
- Lamotrigine 200 mg 1 tablet two times a day (60 tablets per month)
- Levetiracetam 500 mg one tablet once a day (30 tablets per month)
- Levetiracetam 750 mg 1 tablet at bedtime (30 tablets per month)
- Milk of Magnesia suspension 30ml at bedtime
- Mineral oil, heavy 2 drops in each ear at bedtime
- Multivitamin with minerals 1 tablet once a day (30 tablets per month)
- Nexium 40 mg capsule 1 capsule ½ hour before breakfast and supper (sixty ½ capsules per month)
- Nitrofurantoin MCR 50 mg 1 capsules at bedtime (60 capsules per month)
- TamsulosinHcl 0.4 mg capsule 1 capsule at bedtime (30 capsules per month)
- Prosource 30 cc three times a day

7405 Osborntown

- Amantadine 100 mg 1 capsule once a day (30 capsules per month)
- Baclofen 10 mg 1 tablet 2 times a day (60 tablets per month)

RFP 34401-00520 Amendment 5 Attachment 1

- Citalopram Hbr 40 mg 1 tablet once a day (30 tablets per month)
- Docusate Na 100 mg 2 capsules once a day (60 capsules per month)
- Doxycycline Hyc 20 mg 1 tablet 2 times a day (60 capsules per month)
- Ferrous sulfate 325 mg tablet 1 tablet two times a day (60 tablets per month)
- Gavilax powder – one capful (17 gms) on 8 ounces of liquid twice daily
- Levetiracetam 750 mg 1 tablet 2 times a day (60 tablets per month)
- Refresh optive eye drops 1 drop both eyes two times a day
- Vitamin D 2,000IU one tablet once a day (30 tablets per month)
- Clorazepate 3.75mg tablet 1 tablet 2 times a day (60 tablets per month)
- Oxycarbazepine 300mg/5ml 12.5ml two times a day
- Topiramate 25 mg sprinkle 5 capsules two times a day (300 capsules per month)
- Vitamin D 400 units 1 tablet once a day (30 tablets per month)
- Amoxicillin 500 mg 4 capsules 1 hour prior to invasive procedures
- Aspirin 81 mg chewable tablet 1 tablet once a day (30 tablets per month)
- Cranberry extract 425 mg 1 capsule two times a day (60 capsules per month)
- Enema twin pack 1 enema if no BM in 3 days as needed
- Fish oil 1,000 mg 1 capsule 3 times a day (90 capsules per month)
- Liqueartears drops 2 drops in both eyes at bedtime
- Milk of Magnesia suspension 30cc by mouth two times a day
- Omeprazole DR 20 mg 1 capsule twice a day (60 capsules per month)
- Saline mist 0.65% 2 sprays in each nostril 3 times a day
- Sani-Supp adult suppository if no BM in 2 days as needed
- Vitamin D 1,000 u 1 tablet 3 times a day (90 tablets per month)
- Aveenobar acne bar 0.5% wash face twice a day
- Calcium carbonate 500 mg chewable 1 tablet 2 times a day (60 tablets per month)
- Chlorhexidine 0.12% rinse to teeth and gums twice daily
- Chlorophyll 3 mg 2 tablets in each colostomy bag change as needed
- Docusate Na 100 mg 1 capsule two times a day (60 capsules per month)
- Lansoprazole DR 30 mg 1 capsule once a day (30 capsules per month)
- MI acid max strength suspension 30 ml at 4 pm
- Phenobarbital 32.4 mg 1 tablet at bedtime (30 tablets per month)
- Phenobarbital 32.4 mg one tablet two times a day(60 tablets per month)
- Potassium chloride 10% (20 meq) 15ml every day
- Vitamin D 1,000 unit 1 tablet once a day (30 tablets per month)
- Prosource 10ml with 120 ml water two times a day

10926 Lubov Road

- Acetaminophen 160 mg/5ml as needed
- Albuterol 0.083% inhalation solution one 3 ml premixed solution as needed in addition to scheduled dose
- Albuterol 0.083% inhalation solution 3 ml premixed unit every 8 hours
- Antacid 500 mg chewable tablet one tablet 2 times per day (60 tablets per month)
- Aqua Care 10% lotion to both feet once a day after shower
- Benzoyl peroxide 10% gel to face at 6 am
- Blistex lip ointment for dry lips
- Diazepam 2mg ¼ tablet at bedtime (thirty ¼ tablet per month)
- Enema twin pack 1 enema as needed if no BM in 3 days
- Gavilax powder – one capful (17 gms) on 8 ounces of liquid once a day
- Geriaton liquid 1 teaspoon once a day

RFP 34401-00520 Amendment 5 Attachment 1

- Ipratropium Bromide 0.02% solution 1 vial every 8 hours as needed
- Levothyroxine 50 mcg 1 tablet once a day (30 tablets per month)
- Liquitears drops 2-3 drops both eyes 1 shift
- Lubrifresh PM ointment apply a small ribbon to both eyes at bedtime
- Milk of Magnesia suspension 50ml with 20 ml water at bedtime
- Montelukast 10 mg 1 tablet once a day (30 tablets per month)
- Nystatin powder 100,000 units between toes after bath
- Prevacid 30 mg solutabs one tablet in 10 ml once a day (30 solutabs per month)
- Pseudophedsudogest 1 tablet 2 times a day (60 tablets per month)
- Rhinocort Aqua nasal spray 2 puffs twice a day
- Docusate Na 50 mg/5ml 10 ml once a day
- Vitamin D 2,000 units one tablet once a day (30 tablets per month)
- Amitiza 24 mcg capsules 1 capsule two times a day (60 capsules per month)
- Baclofen 10 mg 1 tablet three times a day (90 tablets per month)
- Blistex lip ointment for dry lips
- Carbamezepine 100 mg/5ml 125mg four times a day
- Clotrimazole-Betamethasone to third finger at bedtime
- Enema twin pack 1 enema if no BM in 3 days
- Fluticasone Prop 50 mcg 1 spray each nostril once a day
- Gavilax powder – one capful (17 gms) on 8 ounces of liquid twice daily
- Geri-hydrolac 12% lotion to buttocks 2 times a day
- Levetiracetam 500 mg 2 tablets two times a day (60 tablets per month)
- Loratadine 10 mg 1 tablet once a day (30 tablets per month)
- Lubrifresh ointment to eyes as directed 2 times a day
- Miconazole Nitrate 2% Cream at each diaper change
- Milk of Magnesia suspension 50 ml two times a day
- Prevacid 30 mg solutab 1 tablet once a day (30 solutabs per month)
- Refresh celluvisc 1% one drop in both eyes two times a day
- Selenium shampoo 2.5% lotion shampoo every other day
- Docusate Na 50 mg/5ml 10 ml twice a day (600 ml per month)
- Simethicone 40 mg/0.6 ml 80mg 3 times a day
- Thera tablet 1 tablet once a day
- Vitamin D 1,000 units 1 tablet two times a day (60 tablets per month)
- Acetaminophen 160 mg/5ml every 6 hours as needed
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every four hours as needed
- Blistex lip ointment for dry lips
- Chlorhexidine 0.12% rinse apply with toothbrush to gums two times a day
- Enema twin pack 1 enema if no BM in 2 days as needed
- Ergocalciferol oral solution 5 drops once a day
- Gavilax powder – one capful (17 gms) on 8 ounces of liquid once daily
- Geriaton liquid 15 ml once a day
- Lumigan 0.01% eye drops 1 drops both eyes once a day
- Metoclopramide 5mg/5ml 10 ml every 6 hours
- Nystatin 100,000 units to groin with each diaper change
- Phenobarbital 97.2 mg one tablet at bedtime (30 tablets per month)
- Prevacid 30 mg solutab 1 tablet two times a month (60 tablets per month)
- Ranitidine 150 mg 1 tablet two times a day (60 tablets per month)
- Sodium bicarbonate 650 mg tablet – mix with 1 viokase and 10 ml water to unclog tube as needed
- Zenpep DR 10,000 units 1 capsule with sodium bicarbonate as needed

RFP 34401-00520 Amendment 5 Attachment 1

- Albuterol 0.083% inhalation solution 1 vial per nebulizer every 6 hours as needed
- Albuterol 0.083% inhalation solution one 3ml premixed unit every 12 hours
- Benzoyl peroxide 10% gel to face daily
- Cetirizine 10 mg 1 tablet once a day
- Clindamycin Ph 1% gel two times a day
- Depo-testosterone 200 mg inject 100 mg IM every 3 weeks
- Diazepam 5 mg 1 tablet at first sign of muscle twitching
- Enema twin pack 1 enema is no BM in 3 days
- Hydrocerin cream after shower
- Ibuprofen 100mg/5ml 20 ml every 8 hours as needed
- Ipratropium Bromide 0.02% solution 1 vial every 12 hours
- Ketoconazole 2% cream to nose and chin once a day
- Kristalose 20Gm 1 packet in 4 oz water two times a day (60 packets per month)
- Levetiracetam 100mg/ml 20ml two times a day
- Milk of Magnesia suspension 50 ml at bedtime
- Milk of Magnesia susp 30 ml in am
- Nystatin-triamcinolone to scalp Monday, Wednesday, Friday
- Pedialyte electrolyte sol 60 ml once a day
- Prevacid 30 mg solutab 1 tablet twice a day (60 solutabs per month)
- Primidone 250mg one tablet every 8 hours (90 tablets per month)
- Sani-supp adult suppository 1 suppository as directed once a day (30 supp per month)
- Docusate Na 50 mg/5ml 20 ml 3 times a day (600 ml per month)
- Vimpat 200 mg one tablet two times a day (60 tablets per month)
- Vitamin D 2,000 units one tablet once a day (30 tablets per month)
- Zonisamide 100mg 2 capsules every 8 hours (180 tablets per month)

2960 Schaeffer Drive

- Carvedilol 3.125mg 1 tablet two times a day (60 tablets per month)
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every 6 hours as needed
- Albuterol 0.083% inhalation solution one 3 ml premixed sol every 6 hours
- Budesonide 0.5mg/2ml solution one vial two times a day (60 vials per month)
- Calcitonin Salmon 200u 1 puff in one nostril once a day, alternate nostrils
- Carbamezepine 100mg/5ml 200 mg 3 times a day
- Cranberry extract 425 mg 1 capsule two times a day (60 capsules per month)
- Enema twin pack 1 pack if no BM in 3 days
- Ferrous sulfate 220mg/5ml 7.5 ml 2 times a day
- Geriaton liquid 7.5 mg once a day
- Ibuprofen 100 mg/5ml 20cc every 8 hours as needed
- Ipratropium Bromide 0.02% solution 1 vial every six hours (120 vials)
- Levothyroxine 75mcg one tablet once a day (30 tablets per month)
- Prosource 30ml two times per day
- Vitamin C 500mg 1 tablet once a day (30 tablets per month)
- Vitamin D 50,000 units 1 capsule twice weekly (8 tablets per month)
- Zenpep DR 10,000units 1 capsule to declog tube as needed
- Levetiracetam 100mg/ml 20 ml once a day
- Milk of magnesia susp 30ml at bedtime
- Nitrofurantoin MCR 50mg 2 capsules once a day (60 capsules per month)
- Prevacid 30 mg solutab 1 tablet twice a day (60 tablets per month)

- Simethicone 40 mg/0.6ml – 0.6ml three times a day
- Sodium bicarbonate 650 mg tablet in 10 ml water to unclog tube as needed
- TamsulosinHcl 0.4 mg capsule one capsule at bedtime (30 capsules per month)
- Enema twin pack 1 enema if no BM for 2 days as needed
- Gavilax powder – one capful (17 gms) on 8 ounces of liquid once daily
- Geriaton liquid 1 teaspoon once a day
- Hydrochlorothiazide 12.5 mg one capsule once a day (30 capsules per month)
- Ibuprofen 100mg/5ml 2 teaspoons every 8 hours as needed
- Ketoconazole 2% shampoo 3 times a week
- Lantiseptic ointment sparingly to buttocks as needed
- Levetiracetam 100mg/ml 17.6ml once a day
- Acetaminophen 160 mg/5ml every 8 hours as needed
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every 8 hours as needed
- Carbamezepine 100mg/5ml 10 ml once a day
- Cabamezepine 100mg/5ml 5 ml two times a day
- Cranberry extract 425mg 1 capsule three times a day (90 capsules per month)
- Cyclofem 1-35-28 1 tablet once a day (30 tablets per month)
- Prosource no carb 15cc 4 times a day
- Calcium carbonate 500mg tab two times a day (60 tablets per month)
- Carbamezepine 100mg/5ml 12.5ml every 8 hours
- Cleocin 100mg vaginal ov 1 vaginally at bedtime as needed
- Enema twin pack 1 pack as needed if not BM in 2 days
- Eucerin cream to body twice daily and as needed
- Gavilax powder – one capful (17 gms) on 8 ounces of liquid once daily
- Geriaton liquid 1 teaspoon once a day
- Glycopyrrolate 1 mg tablet 1 tablet once a day (30 tablets per month)
- Ibuprofen 100mg/5ml 10 ml as needed
- Lisinopril 5mg 1 tablet once a day (30 tablets per month)
- Milk of Magnesia suspension 30 ml at bedtime
- Nystatin powder 100,000 to affected area two times a day
- Phenobarbital 32.4 mg tab 2 tablets at bedtime (60 tablets per month)
- Phenobarbital 32.4 mg tab 1 tablet once a day (30 tablet per month)
- Prevacid 30 mg solutab 1 tablet two times a day (60 tablet per month)
- Selenium shampoo 2.5% to scalp as directed
- Simethicone 40mg/0.6ml – 0.6ml twice a day
- TamsulosinHcl 0.4 ml 1 capsule at bedtime (30 capsules per month)
- Vitamin C 500mg 1 tablet once a day (30 tablets per month)
- Vitamin D 400 units 1 tablet once a day (30 tablets per month)
- Zenpep DR 10,000 units 1 capsule with 1 sodium bicarb tablet in 10 ml water to unclog tube as needed
- Montelukast 10 mg 1 tablet once a day (30 tablets per month)
- Oyster shell calcium 500mg one tablet once a day (30 tablets per month)
- Phenytoin 125mg/5ml – 11.2 ml once a day
- Prevacid 30 mg solutab 1 tablet twice a day (60 tablets per month)
- Ranitidine 15mg/5ml 150 mg at bedtime
- Docusate Na 50 mg/5ml 10 ml once a day
- Sodium bicarbonate 650 mg tablet to unclog tube as needed
- Vitamin D 400 units one tablet once a day (30 tablets per month)
- Eucerin cream to body twice a day
- Geriaton liquid 1 teaspoon once a day

- Ipratropium Bromide 0.02% solution 1 vial two times a day
- Ketoconazole 2% shampoo twice a week
- Lantiseptic ointment twice a day to stoma site
- Metoclopramide 5mg/5ml 15 ml at bedtime
- Acetaminophen 160 mg/5ml every 6 hours as needed
- Albuterol 0.083% inhalation solution 1 vial per nebulizer every 4-6 hours as needed
- Albuterol 0.083% inhalation solution 3ml premixed sol two times a day
- Blistex lip ointment for dry lips
- Enema twin pack 1 enema if no bowel movement in 2 days as needed
- Budesonide 0.25mg/2ml solution one vial every 12 hours (60 vials per month)

230 Oak Hill Lane

- Vitamin D 1,000 units daily (30 tabs)
- Mycolog Cream to groin and neck twice daily
- Bactroban ointment to groin and neck twice daily and as needed
- Phenergan suppository 25mg as needed every 4-6 hours for nausea and vomiting
- Duoneb 0.5mg/3ml 1 every 12 hours and as needed
- Potassium CL ER 10 meq twice daily (60 tabs)
- Phenergan 25mg by mouth as needed every 4-6 hours for nausea and vomiting
- Q-tussin DM 1 tsp every 4-6 hours as needed
- Risperidone 0.5 mg twice daily (60 tabs)
- Enema- 1 rectally every 48 hours as needed
- Lasix 40mg by mouth daily (30 tabs)
- Maalox advanced 30ml as needed
- Hydralazine 50mg three times a day (90 tabs)
- Hydrocodon-APAP 7.5-325mg 1 tab every 6 hours as needed
- Lisinopril 20mg daily (30 tabs)
- Metformin HCL 1,000mg twice daily (60 tabs)
- Milk of Magnesia 30ml every day as needed
- Multivitamin 1 tablet daily (30 tabs)
- Acetaminophen 325mg- take two tablets as needed every 4-6 hours
- Albuterol 0.083% inhale 1 vial every 6 hours as needed
- Aspirin 325mg 1 tablet every day (30 tabs)
- Dulcolax 5mg- take 3-6 tablets every day as needed
- Dulcolax suppository 10mg- insert 1 rectally every 8 hours as needed
- Diphenhydramine 25mg every 4 hours as needed
- Colace 100mg twice daily (60 caps)
- Amitiza 24mcg twice daily (60 caps)
- Tegretol 100mg three times daily (90 tabs)
- Tegretol 300mg four times daily (120 tabs)
- Cranberry extract 425mg twice daily (60 caps)
- Enema- 1 enema rectally if no BM in 3 days
- EpiPen 0.3mg- auto-inject as needed for allergic reactions
- Miralax powder- 17 Grams in 4 ounces of water daily
- Milk of Magnesia 50ml three times daily (4500 ml monthly)
- Omeprazole DR 20mg twice daily (60 caps)
- Oyster shell Calcium 500mg daily (30 tabs)
- Striant 30mg mucoadhesive-apply buccally to upper gum above incisors daily

- Vitamin D 1,000 iu daily (30 tabs)
- Prosource No Carb- 15cc twice daily (900 cc monthly)
- Mycolog II cream topically to buttocks twice daily
- Omeprazole DR 40mg at bedtime (30 caps)
- Glycerin Suppository 1 rectally every 3 days as needed
- Sween cream- Apply to body and sacral area after each diaper change
- Vitamin D 1,000 iu daily (30 tabs)
- Acetaminophen 325mg- two tabs every 4 hours as needed
- Albuterol 0.083% inhalation solutions as needed for wheezing
- Amoxicillin 500mg- 4 capsules 1 hour before dental procedures as needed
- Chlorhexidine 0.12% rinse- apply to toothbrush twice daily after meals
- Cranberry Extract 425mg every 12 hours (60 caps)
- Doxycycline Hyclate 20mg twice daily (60 tabs)
- Neurontin 100mg – 2 capsules four times daily (120 caps)
- Neurontin 400mg- 2 capsules four times daily (120 caps)
- Lactulose 10gm/15ml- take 45 ml twice daily (2700 ml)
- Keppra 500mg twice daily (60 tabs)
- Mineral oil, heavy- instill 1 drop in each ear three times weekly
- Bactroban 2% ointment to buttocks twice daily as needed
- Mycolog II cream to buttocks twice daily as needed alternate with bactroban
- Domeboro Packets- mix 1 pkt in 1 pint of water and irrigate both ears with 10ml weekly
- Banzel 400mg- four tablets twice daily (720 tabs)
- Tegretol 100mg/5ml take 20ml every 6 hours (7,200 ml)
- Chlorhexidine 0.12% apply to gums twice daily
- Beconazole Nitrate 1% cream to feet at bedtime
- Fleets enema- 1 enema rectally if no BM in 48 hours
- Forteo 600mcg/2.4ml- Inject 20mcg SQ every day
- Lamictal 200mg twice daily (60 tabs)
- Lamictal 25mg twice daily (60 tabs)
- Keppra 500mg bedtime (30 tabs)
- Lorazepam 0.5mg three times a day (90 tabs)
- Milk of Magnesia 30ml every 12 hours (1,800 ml)
- Mineral oil, heavy instill 3 drops in each ear on the 1<sup>st</sup> and 15<sup>th</sup> of the month
- Multivitamin with minerals 1 tablet daily (30 tabs)
- Bactroban 2% to G-tube stoma as needed
- Nutrisource fiber powder- 1 scoop three times daily with meals
- Omeprazole DR 20mg twice daily (60 caps)
- Oyster Shell Calcium 500mg twice daily (60 tabs)
- Colace 50mg/5ml- give 12 ml twice daily (720 ml)
- Simethicone 80mg tabs- take 2 tabs four times daily (240 tabs)
- Sodium Bicarb 0.4% solution- dissolve omeprazole with 10 ml of solution (600 ml)
- Topamax 100mg- take one and one-half tablets twice daily (120 tabs)
- Vicks vaporub- apply to toenails at bedtime
- Vitamin D 1,000 iu- take two tabs daily (60 tabs)

### 95 Oak Hollow Cove

- Amitiza 24mcg twice daily (60 caps)
- Calcium Carb 500mg daily (30 tabs)

- Tegretol 200mg at bedtime (30 tabs)
- Tegretol 200mg -give two tabs twice daily (120 tabs)
- Children's chewable vitamin with iron daily (30 tabs)
- Chlorhexidine 0.12% apply to toothbrush twice daily and at bedtime
- Cranberry extract 425mg twice daily (60 caps)
- Enema -1 enema rectally if no BM in 3 days
- Neurontin 300mg three times daily (90 caps)
- Milk of Magnesia give 30ml daily (900 ml)
- Omeprazole DR 20mg daily (30 caps)
- Vitamin C 500mg twice daily (60 tabs)
- Vitamin D 1,000 iu – 2 tablets daily (60 tabs)
- Cranberry extract 425mg daily (30 caps)
- Colace 100mg – take 2 caps three times daily (180 caps)
- Enema 1 rectally as needed if no BM for 3 days
- Gabitril 12mg three times daily (90 tabs)
- Duoneb 2.5-0.5mg inhale 1 vials as needed every 6 hours
- Lactulose 10gm/15ml take 30ml three times daily (2,700 ml)
- Milk of Magnesia 30 ml at bedtime (900 ml)
- Ocusoft lid scrub plus to both eyes daily
- Omeprazole DR 20mg twice daily (60 caps)
- Saline Mist 0.65% 1 spray in each nostril twice daily
- Valproic acid 250mg/5ml give 20ml twice daily and 10ml daily (1,500 ml)
- Vitamin D 1,000 iu daily (30 caps)
- Acetaminophen 160mg/5ml give 20.3ml as needed for pain
- Antacid 500mg chewable 1 tab twice daily (60 tabs)
- Aspirin 81mg daily (30 tabs)
- Atenolol 50mg daily (30 tabs)
- Cranberry extract 425mg daily (30 caps)
- Dilantin 30mg at bedtime (30 caps)
- Dilantin 100mg- give 2 caps at bedtime (60 caps)
- Enema- 1 rectally as needed
- Keppra 750mg- 2 tabs twice daily (120 tabs)
- Levothyroxine 25 mcg daily (30 tabs)
- Milk of Magnesia 30 ml at noon (900 ml)
- Mineral oil, heavy Instill 1 drop in both ears at bedtime
- Singulair 10mg at bedtime (30 tabs)
- Nutrisource Fiber- 2 tsp three times daily with flushes
- Omeprazole DR 40mg daily before breakfast (30 caps)
- Sodium Bicarb 8.4% sol to dissolve Omeprazole daily
- Tinactin 1% aerosol powder-apply to both feet at twice daily
- Vitamin C 500mg three times daily (90 tabs)
- Vitamin D 400 iu daily (30 tabs)
- Nutrisource Fiber powder- 1 tsp twice daily
- Omeprazole DR 20mg twice daily (60 caps)
- Saline Mist 0.65% 1 spray in each nostril six times per day
- Systane Balance 0.6% 1 drop in both eyes twice daily
- Systane Ultra 0.3-0.4% 1 drop in both eyes at bedtime
- Trazodone 150mg at bedtime (30 tabs)
- Vitamin D 1,000 iu daily (30 tabs)

RFP 34401-00520 Amendment 5 Attachment 1

- Cogentin 1mg twice daily (60 tabs)
- Zyrtec 10mg daily (30 tabs)
- Depakote 125mg- 4 capsules at bedtime (120 caps)
- Haldol 5mg twice daily (60 tabs)
- Keppra 750mg – two tablets twice daily (120 tabs)
- Levothyroxine 100 mcg daily (30 tabs)
- Listerine antiseptic apply to toothbrush and brush teeth and gums twice daily
- Reglan 10mg twice daily (60 tabs)
- Midodrine HCL 5mg three times daily (90 tabs)